Montagehandleiding
Fitting i i .
M'f:::g;:::gﬁ:ﬁ; Toyota Avensis Wagon (T27) - D
Description de montage
Instru::cilones de montaje : ** ﬂ NL D GB N SF | F
Montagevejledning w ***** 4_ Waarde
Monteringsvejledning Value E DK S cz H RU PL
Monteringshandledning »‘ 2009 —» + Wert
Asenr_\us_oh_je ) EC 94/20 Valer
Istruzioni di montaggio Erték
Navod k montazi
Szerelési utasitas
Mopsipok ycTaHoBKM TYPE: 049-213 e7 00-0221 2300 kg 1800 kg 75 kg 10,7 kN © ACPS .
PART NR.:049-213 Automotive HUK |ss;(:.vii.o1.zo19
Ball code: 99-4071-4878
“, 0
C
M 12x35
[{Pg ]
@ Mi2x35 | C
@
N
|
12— U\ 7
! +- M 12x1,25x40
M 12x1,25x40 7_ w1 I///
A7 A
i 47
wpn/ < //’ il
b o .
v ! 10
14 i
M 12x1,25x50
“a,,/LS [ 12x1.25050 1/18

Oris

I A C P'S



o Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

* Die maximale Anhangelast ihres Fahrzeuges kénnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

o For the max. trailer weight of your car please refer to the owner's manual or your car
homologation documents.

e Pour connaitre le poids maxi remarquable pour votre voiture consulter la notice
d'utilisation de votre voiture ou la carte grise.

o Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.

o Deres forhandler vil kunne oplyse Dem om den hgijst tilladte veegt efter Deres karetg;.

o Ta kontakt med forhandleren angaende den maksimale vekt som bilen kan trekke.

o Se handboken eller registreringsbevis fér max slapvagnsvikt for din bil.

o Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

e Per conoscere il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al
manuale d'istruzione od ai documenti di omologazione della vettura stessa.

o Maximalni pfipustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém
prikazu nebo v uzZivatelské pfirucce.

o A maximalis vontathatd tomegekrél gy6z6djon meg a gépkocsi kezelési konyvébdl, vagy
a gépkocsi tipusbizonyitvanyabdl.

o MakcrMmanbHy Maccy npuuena NpocuM NPoBEPSITb B 3aBOACKON KHUXKKE UK M0 B
TUMNOBOM cepTudukaTe asToMobuns.

Oris

I A C P'S

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile

Provided parts

Piezas incluidas

Vedlagt festemateriell

Medfalgende komponenter

Mukana tulevat osat
Componenti forniti a corredo
Dodané upevnovaci dily

Materiel de fixation joint Medféljande komponenter  Tartozékjegyzék
CNMCOK KOMMEKTYIOLLNX
6. 2x  M12x1,25x50 @ 12. 10x M12
7. 4x  M12x1,25x40 13. 1x M6
8. 4x  M12x35 (10.9)
9. 1x  M6x25 _
Y7 14 ax m12(10)
10. 6x M12
@ 1. 1x M6

2/18



(ND) De tussenruimte conform supplement VI, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden genomen.

(D> Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewahrleisten.

The clearance specified in appendix VII, diagram 30 of guideline 94/20/EC must be guaranteed.

(F La zone de dégagement doit étre garantie conformément & 'annexe VII, illustration 30 de la directive 94/20/CE.

(E)) Debe garantizarse el espacio libre, conforme al anexo VII, figura 30 de la directiva comunitaria CE/94/20.

Frirummet skal overholdes iht. bilag VI, fig. 30 i direktiv 94/20/EU.

® Frirommet etter tillegg VI, figur 30 i direktiv 94/20/EEC skal overholdes.

(8 Spelrummet enligt bilaga VII, figur 30 i riktlinje 94/20/EG skall garanteras.

(FIN) Vapaa tila on taattava direktiivin 94/20/EY liitteen VI, kuvan 30 mukaisesti.

(1) Deve essere garantito lo spazio libero secondo I'allegato VII, figura 30 della direttiva 94/20/CE.

(€2> Volny prostor ve smyslu Pfilohy VII, obr. 30 Smémice &. 94/20/ES musi byt zaruéen.

Nalezy zagwarantowa¢ wolng wysokos¢ okreslong na rysunku nr 30 dyrektywy 94/20/WE zawarte] w zataczniku nr VII.

(H) A94/20/EK iranyelv VII. meliékletében, a 30. abran a vondgémb elhelyezése szamdra eldirt szabad tér-adatokat biztositani kell.
Heobxooumo obecnevnTs AaHHbIe cBOBOAHOIO NPOCTPAHCTBA, NpeanucaHHbIe AN pasMelleHua TAroBoro Wwapwka B npunoxerun V1. gupektvneel 94/20/EC .

75 min.

max. 100 mm —

e [

o

i w &

) @ T o 2=

oD = £0 o

| B =5 B T 0

= 0 = o s >
c N 5 a® o ;
5 o £ > T — = x
£ > ® iy co®™E . ¢
- LW 5 = OTT =Lt g
= Qg 3 = X0 N2280
¥ £ 3 Wwi8g Laoao5 0o
co Z2Lg n =2 o =

- o <= T 0. Q@
o =) ol = =1 o
) i > = 2>20x =ZEB 2 > E
- o Egi’ﬁﬁag’u‘:Eggﬂg

f .Q%'Qq;-ofﬁfﬁmut’ag
- S = Do,_.-,woo,ﬁ o
i OO0 D5 L0 = ETE &

2 o < C g =

u’E>mm--"'"w-“"—_cN‘-°
5 & DEoc ND2 8= @ @ m T
& -y —‘“;U':&gﬁ""“ el o
£ - T aS S T s EQLC ®EF T
o © O cl == 5 2= @
£ AR sFSC=SE-E=2 &
8 ; EOSPggR=te Rt =
£ / E._E_;:E_E%-;sg;gcﬂe-
: & 202025223 a20w T
45°min ge.ggmﬂwgm:m@%gi
2 T o ED%@SO%BM:%

3 8@ F 0B Tgp3 o x 26
¢ #2388 c8ES535STRE =
2585 o pg L8058 5

=T =-000® 2L o i
STowmao>>>waazlm

3/18



@Bij gebruik van de trekhaak moeten de voorschriften van de van de voertuigfabrikant met

betrekking tot het maximale trekgewicht en de maximale verticale kegeldruk in acht worden
genomen, als gebruiksaanwijzing van het voertuig en de WVTA-documentatie. Raadpleeg uw
dealer voor het maximale trekgewicht dat uw auto mag trekken. De voorschriften van deze
trekhaak mogen niet overschreden worden.

Voorafgaand aan het trekken dient u in ieder geval de secundaire aansluiting, de veiligheidsketting,
zeker te stellen, zodat de aanhanger automatisch tot stilstand komt als het trekoog losraakt.

In het uiterste geval kan een dergelijke overbelasting leiden tot het losraken van de getrokken last,
dat wil zeggen de aanhanger, caravan of fietsendrager. Dit kan vervolgens zwaar of dodelijk letsel
toebrengen aan personen in het voertuig dat de last trekt en/of omstanders.

ACPS Automotive kan niet aansprakelijk worden gesteld voor enig gebrek aan het product, dat is
veroorzaakt door onjuist of oneigenlijk gebruik (c.a. overbelasting) door de gebruiker of een persoon
voor wie hij aansprakelijk is.

Er mag niet worden afgeweken van de als norm vastgestelde bevestigingspunten.

QOok de nationale richtlijnen betreffende de goedkeuring van de toebehoren moeten in acht worden
genomen.

Al onze producten worden gecontroleerd op compleetheid middels een weegcontrolesysteem.

Reclamaties met betrekking tot ontbrekende onderdelen kunnen alleen geaccepteerd worden indien
er een weegcontrolesticker kan worden getoond. De garantie geldt uitsluitend voor nieuwe
trekhaken en toebehoren. Het gebruik van gebruikte, tweedehands producten is VERBODEN en
levensgevaarlijk, waarvoor ACPS Automotive niet aansprakelijk kan worden gesteld.

Always refer to the instructions of the vehicle manufacturer, such as the vehicle manual and

WVTA, relating to the maximum Permissible towing weight and the maximum vertical ball loading
when using the towbar. Ask your vehicle manufacturer / local dealer about maximum towing
weights that apply to your vehicle. You must not exceed the relevant specifications.

Always secure the secondary coupling, the safety chain before towing, which enables the trailer to be
stopped automatically in the event of separation of the towing ball.

In extreme cases overloading the towbar could result in the premature decoupling of the equipment
being towed, that is a trailer, caravan or bicycle carrier. As a result this could also cause severe or
fatal injuries to persons either within the towing vehicle and/or innocent bystanders in the area at that
time.

ACPS Automotive may not be held responsible for any defect of the product caused by improper use
or use other than the intended use (including overloading) by the user or any person for whom the
useris responsible.

The fixing points specified as standard must be observed.
National guidelines concerning official approval of accessories must also be observed.

All our products are adjusted upon dispatch with a weight control system.

In the case of missing parts we can only accept a request of replacement with the weight control
sticker.

Guarantee is valid only for new towbars and accessories. The use of second-hand towbars is
prohibited and could be life-threatening, where ACPS Automotive cannot be held responsible.

Oris

I A C P S

@Bei der Nutzung einer Anhdngevorrichtung sind die Vorschriften des Herstellers bezuglich der

erlaubten maximalen Anhangelast und der maximal zuldssigen Stitzlast unbedingt einzuhalten.
Erkundigen Sie sich bei Ihrem Fahrzeughersteller/lokalen Handler, Uber die maximale
Anhéangelast Ihres Fahrzeuges. Die angegebenen Werte d(irfen nicht (iberschritten werden ! Die
maximale Anhangelast und Stitzlast der Anhéngevorrichtung (Daten sind auf der
Montageanleitung und Typenschild vermerkt) dirfen nicht Uberschritten werden!

Sobald an einer beliebigen Stelle der Kupplungskugel-Durchmesser von 49,0 mm oder kleiner
erreicht ist, darf die Kugel der Anhdngevorrichtung aus Sicherheitsgrinden nicht mehr benutzt
werden!

Die Uberbelastung der Anhangevorrichtung (bzw. das Missachten der Vorschriften) kann zu
schweren Schaden am Fahrzeug und/oder der Anh&ngevorrichtung fiihren.

Es durfen keine Anderungen oder Umbauten an der Anhéngevorrichtung vorgenommen werden !
Sie fuihren zum Erléschen der Betriebserlaubnis.

Die Anhangevorrichtung dient zum Ziehen von Anh&ngern, welche mit Zugkugelkupplungen
ausgeriistet sind und zum Betrieb von Lastentrdgern welche fiir die Montage auf der
Kupplungskugel zugelassen sind, artfremde Benutzung ist verboten.

ACPS Automotive kann nicht fiir Fehler zur Verantwortung gezogen werden, die durch falschen oder
nicht bestimmungsgemalien Gebrauch (unter anderem Uberlastung) verursacht wurden, entweder
durch den Nutzer oder eine Person, fur die der Nutzer verantwortlich ist.

Die vom Fahrzeughersteller serienmafig genehmigten Befestigungspunkte sind eingehalten.

Nationale Richtlinien tiber die Anbauabnahmen sind zu beachten.

Diese Montage- und Betriebsanleitung ist den Kfz.-Papieren beizufligen.

Bei der Auslieferung wird jedes unserer Produkte mit einem Gewichtskontrollsystem Gberpriift. Im
Falle fehlender Teile konnen wir der Bitte nach Nachlieferung nur entsprechen, wenn auch der
Aufkleber, der die Gewichtskontrolle bestatigt, mit eingesandt wird.

(FIN)Vetokoukkua kéyttaessa aina huomioi ajoneuvon valmistajan ohjeet koskien suurinta sallittua

vetopainoa ja suurinta pystysuoraa kuularasitusta, ajoneuvon kéyttéohjetta ja WVTA
dokumentaatiota. Kysy jalleenmyyjaltasi paljonko autosi suurin sallittu vetopaino on. On kiellettya
ylittdad vetokoukkua koskevat rajoitukset.

Ennen vetoa aina varmista toissijainen liitdntd, suojaketju, jotka mahdollistavat perdavaunun
automaattisen pysahtymisen vetokoukun irtautumisen tapauksessa.

Aéritapauksessa vetokoukun ylikuormitus johtaa vedetyn ajoneuvon, eli perévaunun, asuntovaunun
tai polkupyoratelineen irtautumisen. Tama saattaa aiheuttaa vetoajoneuvossa istuvien jaftai
kanssakulkijoiden vakavaa tai kuolemaan johtavaa loukkaantumista .

ACPS Automotive ei ota vastuuta tuotteen sellaisista vioista, jotka aiheutuvat vaarasta tai
epaasianmukaisesta kaytostd (muun muassa ylikuormitus) jotka johtuvat kayttajan tai kayttajan
vastuulla olevan henkilén toimesta.

Maaratyista standardikiinnityspisteisté ei saa erota.
Myds osien mydntamisen kansalliset direktiivit taytyy noudattaa.

Ennen toimitusta jokainen tuotteemme sdadetaan painotarkastussysteemin avulla.

Puuttuvan osan voimme korvata vain ja ainoastaan tarkastusta todistavaa tarraa vastaan. Takuu
kattaa vain uudet vetokoukut ja osat. Kaytettyjen, jéalleenmyydyjen tuotteiden kayttdminen on
KIELLETTY ja hengenvaarallista, josta ACPS Automotive ei ole vastuussa.

4/18



(FOEn cas de |'utilisation de la barre & remorquer les instructions du producteur du véhicule

concernant le poids maximal remorqué permis et la charge maximale verticale de la boule
doivent étre suivies. De telles instructions peuvent étre l'instruction d'utilisation du producteur du
vehicule et la documentation WVTA. Priére de vous renseigner chez le vendeur /distributeur local
du véhicule concernant le poids maximal permis que votre voiture peut remorquer. Il est interdit
d'excéder les charges données dans les instructions relatives a la barre a remorquer.

Avant de remorguer, connecter la connexion auxiliaire, la chaine de sécurité avec ses points de
fixation d'usine en tous cas. La chaine de sécurité permet I'arrét automatique de la remorque si la
connexion principale se détachait.

Dans un cas extréme, la surcharge de la barre a remorquer peut causer le détachement de
I'equipement remorqué c'est-a-dire de la remorque, de la caravane ou du support de bicyclette. La
conséquence peut étre une blessure grave ou mortelle pour les personnes se trouvant dans le
véhicule remorquant et/ou pour les piétons innocents se trouvant aupres du véhicule.

ACPS Automotive ne s'engage a aucune responsabilité pour les défauts éventuels du produit qui
sont causés par une utilisation incorrecte ou qui n'est pas conforme ala destination prévue du produit
(y compris la surcharge) de la part de soit de ['utilisateur soit d'une personne de laquelle I'utilisateur
estresponsable.

Il estinterdit d'utiliser de points de fixation qui ne sont pas selon les normes.
Il faut suivre les lignes guides nationales relatives a |'approbation des piéces accessoires par des
autorites.

Avantleurlivraison, tous nos produits sont mis au point a l'aide d'un systéme contrélant le poids.

S'ily a des piéces manquantes, nous ne pouvons satisfaire les demandes de livraison ultérieure que
si I'étiquette confirmant le contréle du poids est présentée. La garantie ne s'applique gu'aux
nouveaux barres a remorquer et qu'aux nouveaux accessoires. Il est INTERDIT d'utiliser des
produits usés, venant de deuxiéme main qui menacent aussi de mort et pour lesquels ACPS
Automotive ne s'engage a aucune responsabilité.

Altid henvis Dem til producentens forskrifter om maksimal tilladte koblingsvaegt og maksimal

vertikale kuglevaegt, samt keretajets brugsanvisning og WVTA dokumentation, nar De bruger
treekkrogen. Sperg Deres bilforhandler/lokale forhandler om maksimal koblingsvaegt, der geelder
for Deres keretgj. Vaerdier tilladt for traekkrog ma ikke overstiges.

Altid tilslut den sekundaere kobling, sikkerhedskeede til dens originale befastelsespunki({er) far
bugsering, sadan at traileren kunne stoppe automatisk i tilfeelde af, at traekkuglen kobles af.

| ekstreme tilfeelde kan overbelastning af treekkrogen medfere for tidlig afkobling af det bugserede
udstyr, f.eks. trailer, kasse, campingvogn eller cykelholder. Som falge kan det ogsa forarsage
alvorlige eller dedelige kveestelser for personer, der opholder sig enten i det bugserende karetgj
og/eller uskyldige tilskuere i omradet pa det pageeldende tidspunkt.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle fejl i produktet, socm opstar som falge af
forkert eller anden uhensigtsmaessig brug (inkl. overbelastning) af brugeren eller enhver person,
som brugeren er ansvarlig for.

Befeaestelsespunkterne, som er angivet som standard, skal overholdes.
Nationale retningslinjer for officiel godkendelse af tilbehar skal ogsa overholdes.

Alle vores produkter er kontrolleret far afsendelse vha. et vaegtstyresystem.

| tilfeelde af manglende dele kan vi kun acceptere en anmodning om erstatning hvis en sticker
foreligger, der attesterer, at veegtkontrol er blevet udfart. Garantien gaelder kun for nye traskkroge og
tilbehar. Brug af brugte treekkroge er forbudt og kan medfere livsfare, som ACPS Automotive ikke
kan heldes ansvarlig for.

Oris

I A C P S

@ Fare sempre riferimento alle istruzioni del costruttore del veicolo, al manuale del veicolo e alla

documentazione WVTA, relative al peso rimorchiabile massimo ammissibile e al carico massimo
della sfera verticale quando si usa il gancio di traino. Chiedere al produttore del veicolo o al
rivenditore locale quant'é il peso massimo trainabile ammesso per il veicolo. Non superare i
valori consentiti per il gancio di traino.

Prima di trainare collegare sempre I'attacco secondario, la catena di sicurezza, ai punti d'attacco
prefabbricati per rendere possibile I'arresto automatico del rimorchio in caso di sganciamento della
sferaditraino.

In casi estremi il sovraccarico del gancio di traino potrebbe comportare il precoce sganciamento del
dispositivo trainato, sia che si tratti d'un rimorchio, d'una roulotte o d'un portabiciclette. Di
conseguenza cio potrebbe causare lesioni gravi o mortali alle persone all'internc del veicolo
trainante e/o a persone innocentiin transito nella zona in quel momento.

ACPS Automotive non pud essere ritenuta responsabile per eventuali difetti del prodotto causati da
un uso improprio o diverso da quello della destinazione d'uso (compreso il sovraccarico) da parte
dell'utilizzatore o di qualsiasi persona per la quale |'utilizzatore & responsabile.

| punti di fissaggio definiti di serie devono essere rispettati.
Devono essere osservate le normative nazionali sui collaudi degli accessori.

Tutti i nostri prodotti sono controllati al momento della spedizione con un sistema di controllo del
peso.

Nel caso di parti mancanti possiamo accettare una richiesta di sostituzione solamente insieme
all'etichetta certificante I'avvenuto controllo del peso. La garanzia & valida soltanto per ganci di traino
ed accessori nuovi. [l montaggio di ganci usati e di seconda mano & VIETATO e puo causare lesioni
mortali alle persone, cosa per cui ACPS Automotive non puo essere ritenuta responsabile.

@Ved anvendelse av tilhengerfestet skal det tas hensyn til kjeretayfabrikantens forskrifter og

anvisninger nedsatt i kjeretayets bruksanvisning og WVTA dokumentasjon vedrerende
maksimal tauevekt og maksimalt vertikalt kulevekt. Sper fabrikanten / merkeforhandleren om
den maksimale tauevekten. Det er forbudt & overskride forskriftene vedragrende tilhengerfestet.
Den sekundzere tilkoblingen, sikkerhetskjeden, skal alltid tilkobles til de(n) angitte
fabrikkpunkten(e) far anvendelsen av tilhengeren for at traileren kan stoppes i tilfelle
hovedkoblingens eventuell Igsrivelse.

| ekstreme tilfeller kan overbelastning resultere i at det tauete annlegget, altsa trailer, campinvogn
eller sykkeltrailer lgsrives fra kjoreteyet. Og dette kan fore til alvorlige eller dedlige skader ftil
personer sittende i den tauende bilen og/eller andre uskyldige personer som oppholder seg i
naerheten.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle produkfeil som framstar ifalge
skjedesles eller ukyndig bruk (blant annet overbelasting) av brukeren eller an annen person som
brukeren er ansvarlig for.

Det skal tas hensyn til festepunktene angitt som standard.
Det skal tas hensyn til nasjonale retningslinjer som gjelder offisiell godkjennelse av tilbeher.

Ved transporten er alle vare produkter kontrollert ved hjelp av vektkontroll-systemet.

| tilfelle manglende bestanddeler er erstatningen bare mulig ved framvisning av etiketten som
attesterer vektkontrollen. Garantien gjelder bare for nye tilhengerfester og bestanddeler.
Anvendelse av annenhandsprodukter er FORBUDT og kan fere til dedliger personsskader, som
ACPS Automotive kan ikke stilles ansvarlig for.

5/18



del fabricante del vehiculo referentes al peso maximo permitido de remolque y a la carga
maxima vertical de la bola, tanto como al manual de uso como a la documentacion WVT.
Pregunte al comerciante de la marca/comerciante local, de que cuanto es el peso remolcable
maximo de su auto. Esta prohibido traspasar los valores de las prescripciones referentes al
gancho de remolque.

Antes de remolcar siempre asegure la conexidon segundaria, cadena de seguridad, los cuales
hacen posible el paro automatico del remolque, en el caso del desprendimiento de la bola de
remolque.

Este tipo de sobrecarga en casos extremos puede traer como resultado el desprendimiento del
dispositivo remolcado, o sea del carro de remolque, de la caravana, o del portabicicletas. Y esto
puede ocasionar lesiones graves o mortales a las personas que estan en el vehiculo remolcador y/o
alas personas inocentes que estan en el area.

ACPS Automotiveno asume responsabilidad de ningun tipo por error eventual del producto
causado por uso incorrecto o por no usarlo a lo que fue destinado (incluide la sobrecarga), tanto por
parte del usuario como de cualquiera persona bajo su responsabilidad.

Hay que tener en cuenta las prescripciones de los puntos de fijacion estandarizado determinado.
Hay que tener en cuenta las directivas nacionales referentes a la autorizacion oficial de los
accesorios

Antes del transporte, controlamos todos nuestros productos en un sistema de control de peso.

En el caso de accesorios faltantes, el pedido referente a su reemplazo sélo lo podemos aceptar
conjunto con la presentacion de la etiqueta adhesiva que certifica el control de peso. La garantia
solo es valida para ganchos de remolgue y accesorios nuevos. Esta PROHIBIDO y es mortalmente
peligroso usar productos usados o de segunda mano, por lo que ACPS Automotive no asume la
responsabilidad.

(CZ)P¥i pouziti tazného zafizeni se vzdy fidte pokyny vyrobce vozidla, navodu k obsluze vozidla a

WVTA, tykajicich se maximalni pfipustné hmotnosti tazeného nakladu, a maximalniho svislého
zatizeni koule. Informuijte se u mistniho prodejce/vyrobce vozidla o maximalnich hmotnostech
taZzeného nakladu, které se vztahuji k vaSemu vozidlu. Nepfekracujte hodnoty povolené pro tazné
zarizeni.

Pred taZzenim privésu v kazdém pripadé zabezpecte sekundarni spojeni, bezpecnostni fetéz, které
umozniautomatické zastaveni pfivésu v pfipadé oddéleni hlavniho spojovaciho zafizeni.

V extrémnich pfipadech pretizeni tazného zafizeni mize vést k oddéleni zafizeni a uvolnéni
privésu, at' uz je to trailer, pfivés, karavan nebo nosi¢ jizdnich kol. V disledku to mlze také zpusobit
vazné nebo smrtelné zranéni osob ve vozidle a/nebo nevinnych kolemjdoucich v této oblasti v té
dobé.

Firma ACPS Automative nenese odpovédnost za Zadnou vadu vyrobku, zplsobenou nespravnym
pouzitim nebo pouzitim jinym nez je zamyslené pouZziti (véetné pretizeni) ze strany uzivatele nebo
osoby, za kterou je zodpovédny uzivatel.

Upeviiovaci body uvedené ve standardu musi byt dodrzeny.
Také musi byt dodrzeny narodni pfedpisy tykajici se oficialniho schvaleni pfislusenstvi.

Viechny nase vyrobky jsou pfed expedici kontrolovany systémem pro kontrolu hmotnosti.

V pfipadé chybéjicich dili muzeme pfijimat Zadosti o nahradu pouze po predlozeni stitku o kontrole
hmotnosti. Zaruka je platna pouze pro nove tazné zafizeni a pfisluSenstvi. PouZivani taznych
zafizeni z druhé ruky je ZAKAZANO a mlzZe zplsobit smrtelné zranéni, za které ACPS Automotive
nelze €init odpovédnym.

Oris

I A C P S

@ En caso de utilizar gancho de remolque, hay que observar obligatoriamente las prescripciones @ L&s alltid instruktionerna fran tillverkaren av fordonet, bruksanvisningen av fordonet och WVTA,

avseende den maximala tillatna vikten av sldpvagnen och den maximala vertikala belastningen
av dragkulan vid anvandningen av dragkroken. Fraga tillverkaren av fordonet / lokala
aterforsaljaren om de maximala dragvikterna som géller for ditt fordon, och som inte dverstiger
mer vardena, som ar tillatna for dragkroken.

Anslut alltid den sekundéra kopplingen, sakerhetskedjan, till sin fabrikstillverkade fastpunkt(er)
innan bogsering, for att sldpvagnen ska stoppas automatiskt i héndelse av separationen av
huvudkopplingen.

| extrema fall, dverbelastningen av dragkroken kan leda till en fértidig frikoppling av den utrustning
som bogseras, oavsett om det &r en sl&pvagn, lada, husvagn eller cykelhallare. Som ett resultat av
detta, den kan ocksa leda till allvarliga eller livshotande skador till person, antingen inom
dragfordonet och/ eller oskyldiga askadare, som finns i omradet vid den tiden.

ACPS Automotive kan inte hallas ansvarig fér nagon skada pa produkten som orsakas av en
felaktig anvéndning, eller anvéndningen som &r andra &n den avsedda anvéndningen (inklusive
overbelastning) avanvéndaren eller personen, fér vilken anvandaren &r ansvarig.

Fastpunkterna, som anges som standard, maste foljas.
De nationella riktlinjer for det officiellt godkdnnandet av tillbehtr maste ocksa beaktas.

Allavara produkter ar kontrollerade vid leverans med en viktkontroll-system.

| fall av saknade bestandsdelar kan vi endast acceptera en begdran om ersattning med viktkontroll-
klistermarke.

Garanti géller endast for nya dragkrokar och tillbehér. Monteringen av begagnade dragkrokar ar
forbjudet, och kan leda till livshotande skador till person, dér ACPS Automotive inte kan hallas
ansvarig.

W przypadku korzystania z zaczepu kulistego nalezy obowiazkowo przestrzegac przepisow

producenta dotyczacych maksymalnej masy przyczepy oraz maksymalnego pionowego
obcigzenia zaczepu, jak instrukcja uzycia i dokumentacja WVTA. Prosze zapytac
dystrybutora/miejscowego sprzedawcy, jaka jest maksymalna masa ciggniona Waszego
samochodu. Specyfikacje dla zaczepu kulowego nie mogg by¢ przekroczone.

Przed holowaniem w kazdym przypadku nalezy zapewni¢ dodatkowe polgczenie, tancuch
bezpieczenstwa, ktory umozliwiajg automatyczne zatrzymanie sie przyczepy w przypadku
oderwania sie haka.

W skrajnych przypadkach, przecigzenie zaczepu kulistego moze spowodowaé uwolnienie sie
sprzetu ciggnionego, a wiec przyczepy, przyczepy kempingowej lub uchwytu na rower. Moze to
spowodowaé powazne lub $miertelne obrazenia ciata oséb znajdujacych sie w pojezdzie
ciggnacymi/lub przebywajgcych w poblizu przypadkowych przechodnidw.

ACPS Automotive nie ponosi odpowiedzialnosci za ewentualne uszkodzenia produktu, ktore
powstaly w wyniku btednego lub niewtasciwego uzytkowania (w tym przecigzenia),
spowodowanego przez uzytkownika, lub inne osoby, za ktére uzytkownik jest odpowiedzialny.

Od okreslonych, jako standard punktéw mocowania nie nalezy odbiegac.
Nalezy rowniez przestrzegac krajowych wytycznych oficjalnego zatwierdzenia akcesoriow.

Przed transportem wszystkie nasze produkty regulowane sg systemem kontroli wagi.

W przypadku braku jakiej$ czesci prosbe o uzupetnienie jestesmy w stanie spetnié wytgcznie po
przedstawieniu naklejki zaswiadczajgcej kontrole wagi. Gwarancja dotyczy jedynie nowego haka i
akcesoriow. Zastosowanie uzywanych, odkupionych akcesoriow jest WZBRONIONA i zagraza
zyciu, ACPS Automotive nie ponosi za to odpowiedzialnosci.

6/18



(H>A vonohorog hasznalata esetén a jarmii gyartdjanak a megengedett maximalis vontatott stlyra

és a maximalis fuggbleges gdmbterhelésre vonatkozo eléirasait, mint a jarmd hasznalati
utsitasa és WVTA dokumentacitja, kételezden be kell tartani. Kérdezze meg gépjarmii-
kereskeddjét/helyi forgalmazojat, mennyi az On autdja altal maximalisan vontathatd suly. A
vonohorogra vonatkozo elfirasokat tilos tallépni.

Vontatas el6tt minden esetben biztositsa a masodlagos kapcsolodast, biztonsagi lanc, amik
lehetbve teszik a potkocsi automatikus megallasat a vonogdémb levalasa esetén.

Széls6séges esetben a vondhorog tllterhelése a vontatott berendezés, tehat az utanfuto,
lakékocsi vagy kerékpartartd elszabaduldsat eredményezheti. Ez pedig sulyos vagy halalos
kimenetell sériilést okozhat a vontatd jarmiiben tartézkod6 személyeknek és/vagy a teriileten
tartozkodé vétlen nézelddbknek.

Az ACPS Automotive nem vonhato feleldsségre a termék olyan esetleges hibaiért, amelyeket
helytelen vagy nem rendeltetésszerli hasznalat okozott (tébbek kdzétt tllterhelés), akar a
felhasznalo, akar olyan személy részérdl, akiért a felhasznalo felelésséggel tartozik.

A szabvanyosként meghatarozott régzitési pontoktol eltérni nem lehet.
Atartozékok hatdsagi jovahagyasara vonatkozo nemzeti iranyelveket is be kell tartani.

Kiszallitas el6tt valamennyi termékiinket sulyellenérzé rendszerrel allitjuk be.

Hianyzod alkatrész esetén, csak a sulyellenérzés megtorténtét igazold matrica ellenében all
médunkban eleget tenni a pétlasra vonatkozé kérésnek. A garancia csak Uj vonéhorgokra és
tartozékokra érvényes. Hasznalt, masodkézbdl szarmazd termék hasznalata TILOS és
életveszélyes, amiért az ACPS Automotive nem vonhato felelsségre.

Oris

I A C P S

B cny4ae nonb3oBanus hapkonom Bel gomkHbl cobniogate MHCTPYKUMW NPOU3BOAMTENS

aBToMo6MNA B CBA3K C AONYCKAEMBIM MaKCUMAankbHBIM ByKCUpYeMbIM rPY30M U MakcUManbHoM
BepTUKanNbLHOW Harpyakoi asToMoBMNA, MHCTPYKLMIA MO SKCNNyaTauun a Takke JOKYMeHTaLuo
WVTA. Cnpocute y MECTHOTO gunepa/pacnpegeniTens Kakoi MakCUManbHbIA rpy3 MOXHO
Bykcupoeats Balum aeTomobunem. Bl He JOMKHbI NPEBbILLIATE TEXHUYECKUE XapaKTEPUCTUKA
thapkona.

Mepeqn OykcmpoBKoW, 0653aTENBHO NPUCOEQUHUTE BTOPUYHOE CLENNEHWE, CTPax0BOYHYHO LEmNb K
3aBOACKMM To4kam, 4To ofecneyuT aBTOMATUYECKYI0O OCTAHOBKY MpuUuUena B cny4vae
paccoeWHEHKA rMaBHOR MydThI cLUenneHus.

KpaiiHssi neperpyska npuUena MOXeT BbI3BaTb ero OTKMKHYEHNEe, HE3aBMCUMO OT Toro, ByaeT nu
aTo npuuen, kopobka, kapaBaH U1 fepxaTens Benocuneaa. Kpome Toro, B Takux Criyyasx noau,
cMaAawmMe B asTOMOBWMNE W/MMWM HEBMHHBE MPOXOXME, HAXOAALWMECA B TO Bpemsa BOMNU3M
aBTOMOBMNA MOTYT MOMYYUTh CMEPTENbHBIE UMW CEPLE3HbIE TPABMBI.

ACPS Automotive He HeceT OTBETCTBEHHOCTM 3a Nbble gedekTsl NPOAYKTa, KOTOPLIE BO3HUKW
BCMEACTBMN HECOOTBETCTBEHHOIO MOMb30BAHUS UMW MOMbL30BAHWA HE MO MNpEeqHa3Ha4yeHno
(BKNtOY@s neperpyaky) nonk3osBarenem vnu NiobsIM NULOM, 38 KOTOPLIM MOMNb30BATENb HECeT
OTBETCTBEHHOCTb.

OnpepneneHHsle B KadecTBe cTaHAapTa TOYKM KpenneHwus AOoMKHbl cobniogartbes.
rocynapcTBeHHbIE PYKOBOASALIME MPUHLMWMLI, Kacalowuecs oduUWMansHoro yTBepKaeHuUs
aKceccyapoBs Takke O0MKHbI cobnioaaTbes.

Mocne oTNpaBky BCe HaLK MPOAYKTLI KOHTPONUPYHTCA CUCTEMOW yrpaBreHus Beca.

B cnyyae HegocTalwmx YacTel Mbl NPUHAMAaEM 3anpoc 0 3aMEHE TOMBKO C HaKMEWKOW KOHTpons
Beca.

[apaHTua gedcTBUTENbHA TOMBKO ANA HOBbIX hapkonoB W akceccyapoB. MoHTax cTapbix
thapKkonoe 3anpeLueH, Mbo 3TO MOXET BbI3BaTb CMepTeNbHble TPpasMbl, Noatomy 3a ato ACPS
Automotive He HeceT OTBETCTBEHHOCTU.

7/18



(CZ) 049-213 Navod k montazi:

1.

arwd

10.

1.

12.

Formule ke zjisténi D-

Podle pfiloZzeného seznamu zkontrolovat jednotlivé soulasti tazného
zafizeni. Pokud je to nezbytné, odstranit ze styénych bodu v
zavazadlovém prostoru ochranny prostfedek
Odmontujte spodni kryt z umélé hmoty.
Odmontujte tazné ousko.
Odmontujte tepelny §tit a spustte dold buben vyfuku.
Namontovat levy dil s taznim okem (4.) a nasledné pravy dil (5.) volné k
nosniku podvozku dle bodu ,,a” a ,b”, a dle vykresu. Jestlize viz je
vybaven couvacim radarem, uvolnit upevnéni kabelového svazku radaru.
VoIné pfichytte korpus tazného haku (1) k bo¢nim plechim v bodech
s oznacenim ,,¢”. Tazny hak srovnejte do prostfedni polohy, a potom
pevné utahnéte viechny Srouby:
M12 (10.9)
M12x1,25 (8.8) 87 Nm
M6 (8.8) 9,5 Nm
Vystfihnéte tepelny stit. (V pfipadé dieselovych motorl pouzijte obr. €. 1., v
pfipadé benzinovych motor(i pouzijte obr. &. 2. Namontujte zpét tepelny
§tit, tak jak to uvadi nakres, pouzijte k tomu originalni spajeci elementy,
Sroub M6x25, pruznou a karosaiskou podlozku. V pfipadé potfeby tepelny
Stit ohnéte smérem od bubnu vyfuku.
Upevnit zpét kabelovy svazek radaru. Podle obr. 4. namontovat plechovy
drzék 7 polové zasuvky.
Vystfihnéte spodni plastovou desku podle obr.
Zpét.
Po ujeti zhruba 1000 km dotahnout vSechny Srouby a matice na vyse
uvedené hodnoty toCivého momentu.
Firma ACPS Automotive nenese zodpovédnost za jakoukoliv zavadu na
vyrobku zplsobenou nespravnym zachazenim na strané uzivatele nebo
osoby za kterou je zodpovédny.
Montaz tazného zafizeni smi byt vykonané jen v odborné dilné.

117 Nm

¢. 3., a pak ji namontujte

zatizeni privésem [kg] x celkova vaha 9,81
vozidla [kg]

zatizeni pfivésem [kg] + celkova vaha
vozidla [kg] 1000

hodnoty :

Oris

I A C P S

X =D [kN]

(D) 049-213 Anbauanweisung:

Die Anhangevorrichtung auspacken und die Befestigungsteile auf
Vollstandigkeit Uberprifen. Im Bereich der Befestigungspunkte den
Unterbodenschutz entfernen.

2. Die untere Kunststoffverkleidung abmontieren.

3. Die Abschleppdse abmontieren.

4. Die Warmeschutzplatte abmontieren und die Auspufftrommel
herunterlassen.

5. Befestigen Sie das linke Zubehér (4.) samt Zugdsse, dann das rechte
Zubehor (5.) an dem Gestellbalken, an den ,,a” und ,,b” Punkten nach
der Zeichnung. Bei Ruckwartsradar nehmen Sie die Kabelbund-
Befestigung an der Rickwand ab.

6. Den Schlepphakenkérper (1) lose an den Punkten ¢ an den
Seitenplatten befestigen. Den Schlepphaken in der Mitte ausrichten,
dann alle Schrauben festziehen:

M12 (10.9) 117 Nm
M12x1,25 (8.8) 87 Nm
M6 (8.8) 9,5 Nm

7. Die Warmeschutzplatte ausschneiden. (Im Falle eines Dieselmotors ist
Zeichnung 1. zu nutzen, im Falle eines Benzinmotors Zeichnung 2.) Die
Warmeschutzplatte der Zeichnung entsprechend zurlickmontieren, mit
den werksseitigen Verbindungselementen sowie der Schraube M6x25,
dem Federring und der Unterlegscheibe. Nach Bedarf ist die
Warmeschutzplatte von der Auspufftrommel wegzubiegen.

8. Legen Sie den Ruckwartsradar-Kabelbund zurtick. Montieren Sie die
Steckdosenhalteplatte nach der Abbildung Nr. 4.

9. Die untere Kunststoffplatte entsprechend Zeichnung 3. ausschneiden,
dann zurickmontieren.

10. Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

11. Far einen Mangel am Produkt, der durch den Fahrzeughalter oder eine
andere Person aufgrund unsachgemafer Benutzung verursacht wurde,
Ubernimmt ACPS Automotive keine Haftung. (art. 185 lid 2 N.B.W.)

12. Die Montierung des Schlepphakens darf ausschliel3lich durch eine
Fachwerkstatt durchgefihrt werden.

Anhangelast [kg] x Kfz. Gesamtgewicht 9,81
Formel fir D-Wert- [kg] =D [kN]
Ermittlung : Anhangelast [kg] + Kfz. Gesamtgewicht
[kg] 1000
8/18



(DK) 049-213 Montagevejledning:

1. Fjern de dele og monteringsmaterialer. der sidder pa traekkrogen.

Eventuelt kit pa fastggrelsespunkterne fjernes.

Afmonter det nederste beskyttelsesdaeksel af kunststof.

Fjern bugserings gjet.

Afmonter varmeskjoldet og saenk lydpotten ned.

Monter venstre beslag (4.) samt treekkuglen bagefter hgjre beslag (5.) lgst

til chassisvangen ved punkterne ,,a” og ,,b” ifglge tegning. Ved typer med

bakradar fjern kabel fiksering pa bagsiden.

6. Monter tvaervangen 1 Igs i hullerne "¢” pa sidepladerne. Juster treekkrogen
i midten og efterspaend alle bolte:

aorwdN

M12 (10.9) 117 Nm
M12x1,25 (8.8) 87 Nm
M6 (8.8) 9,5 Nm

7. Skeer varmeskjoldet ud. (Ved diesel motor brug figur 1., ved benzinmotor
figur 2. Seet varmeskjoldet pa plads igen som vist pa tegning vha.
medfglgende befaestelseselementer og bolt M6x25, fjederskive og
karosseriskive. Hvis ngdvendigt, baj varmeskjoldet vaeg fra lydpotten.

8. Seet bakradarens kabel pa plads. Monter stikkontaktpladen ifalge figur nr.
4,

9. Skeer den nederste plastplade ud ifglge figur 3 og saet den pa plads igen.

10. Det er ngdvendigt at efterspeende mgatrikkerne efter ca. 1000 km.

11. ACPS Automotive kan ikke ggres ansvarlig for mangler ved produktet, der
er opstaet som faglge af skyld eller ukyndig anvendelse af brugeren eller en
person, som han er ansvarlig for (§ 185, stk. 2 N.B.W. (hollandsk
privatret)).

12. Vi anbefaler, at montering udferes af specialvaerksted.

Anhaeengerlast [kg] x kgretgjets 9,81
Formel til registering af D- totalveegt [kg] x = D [kN]
veerdien : Anhaeengerlast [kg] + karetgjets
totalveegt [kg] 1000

Oris

I A C P S

(E) 049-213 Instrucciones de montaje:

1.

Sacar las piezas y el material de sujeccion incluidos en el gancho de
remolque. Si procede, retirar el pegamento existente en los puntos de
sujeccion.

2. Desmonte la lamina inferior sintética de recubrimiento.

3. Desmonte al ojo de remolque.

4. Desmonte la pantalla térmica y baje el silenciador.

5. Montar flojamente en la traviesa del chasis en los puntos ,a” y ,b”
primero el accesorio izquierdo (4.) junto con el gancho de tiro, luego el
accesorio derecho (5.),, en conformidad con el dibujo. Si existe radar de
maniobras, separar la sujeciéon del haz de cables situado en la pared
trasera.

6. Fije con laxitud al cuerpo del gancho de remolque (1) en los puntos "c¢" a las
laminas laterales. Ajuste a la posicién central al gancho de remolque,
después debe fijar bién todos los tornillos.

M12 (10.9) 117 Nm
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm

7. Recorte la pantalla térmica. (en el caso de motor diesel utilice la figura 1.
en el caso de motor con gasolina utilice la figura 2. Monte la pantalla
térmica en base de la figura con los elementos de enlace de fabrica y con
el tornillo M6x25, arandela de fijacién y arandela grande. En caso de ser
necesario doble la pantalla térmica del silenciador.

8. Volver a colocar el haz de cables del radar de maniobra. Montar la placa
portadora de la caja de enchufe, segun se muestra la figura 4.

9. Recorte la lamina sintética inferior en base de la figura 3, después vuélvelo
a montar.

10. Cada 1000 km de uso es necesario comprobar las conexiones del perno
(segun los pares de apriete dados).

11. ACPS Automotive no asume responsabilidad de ningun tipo por defectos en
el producto causados por o debidos a un uso imprudente, tanto por parte del
usuario como de cualquier persona bajo su responsabilidad (art. 185,
parrafo 2 N.B.W. (Cédigo Civil Holandés)).

12. El montaje del gancho remolque puede ser efectuado solo por oficina
profesional.

Cargo de remolque [kg] x Peso total del 9,81

Férmula para la vehiculo [kg] X = D [kN]

determinacion del valor D . Cargo de remolque [kg] + Peso total del 1000

vehiculo [kg]
9/18



(F) 049-213 Description du montage:

pOD

8.

9.

10.

11.

12.

Séparer les différents éléments d'attelage. Enlever le mastic de protection
autour des points de fixation.

Démonter l'arriere plaque de couverture en plastique.

Démonter la boule de I'attelage.

Démonter la plaque protégeant contre la chaleur et descendre le pot
d’échappement.

Montez I'accessoire gauche (4.) avec l'anneau d’attelage, puis montez
'accessoire droit (5.), [égérement contre la poutre du chassis, dans les
points ,a” et ,,b” selon le dessin. Dans le cas d’'un radar de recul,
détachez la fixation du faisceau de cables située sur la paroi de dos.

Fixer lachement le corps de lattelage (1) aux points ,¢” aux plaques
latérales. Régler I'attelage au milieu et serrer toutes les vis fixement:

M12 (10.9) 117 Nm
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm

Découper la plaque protégeant contre la chaleur. (S’il y a un moteur
Diesel, utiliser figure 1. et s’il y a un moteur a essence, utiliser figure 2.)
Remonter la plaque protégeant contre la chaleur selon la figure par les
éléments de fixation originaux et par la vis M6x25, et par rondelles a
ressort et par rondelles a joint bois. Si nécessaire, incliner la plaque
protégeant contre la chaleur du pot d’échappement.

Replacez le faisceau de cables du radar de recul. Remontez la plaque de
support de la prise selon le schéma 4.

Découper l'inférieure plaque en plastique selon figure 3 puis remonter-la.

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km
de traction.

ACPS Automotive décline toute responsabilité concernant des défauts
éventuels de cet attelage qui seraient causés par une mauvaise utilisation.
Seul I'utilisateur est responsable.

Le crochet de remorquage ne peut étre monté que par un garage spécialisé.

charge remorquée [kg] x PTR [kg] 9,81

Formule pour la détermination de la valeur =

D: charge remorquée [kg] + PTR  x 1000

(k]

Oris

I A C P S

[kN]

(SF) 049-213 Asennusohjeet:

Pura vetokoukku pakka us ja tarkista listasta, ettd kaikki asennuksessa
tarvittavat osat [0ytyvat. Jos tarpeellista poista alustansuojaus
kiinnityskohdista.

2. lIrrota alhainen muovipeitelevy.

3. Pura vetosilma.

4. Irrota lampodsuojalevy ja laske pakoputken rumpu.

5. Replacez le faisceau de cables du radar de recul. Remontez la plaque de
support de la prise selon le schéma 4.

6. Kiinnitd vetokoukku (1) 16ysasti sivulevyihin pisteistd "¢”. Aseta vetokoukku
keskiasentoon, ja sen jalkeen kirista kaikki ruuvit.

M12 (10.9) 117 Nm
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm

7. Leikkaa lampdsuojalevy. (Diiselimoottorin tapauksessa kayta kuvaa 1.,
bensiinimoottorin tapauksessa kaytd kuvaa 2. Asenna lampdsuojalevy
takaisin kuvan mukaisesti tehtaan antamilla sitomaelementeilla ja M6x25
ruuvilla, jousialuslevyllda ja puualuslevyllda. Vaanna lampdsuojalevy pois
pakoputken rummulta tarvittaessa.

8. Pane takaisin peruutusradaarin kaapelinippu. Asenna pistorasian
kantolevy kuvio 4:n mukaan.

9. Leikkaa alhainen muovilevy kuvan 3. mukaisesti, ja asenna se takaisin.

10. Tuhannen kilometrin jalkeen Kiristys tarkistettava.

11. ACPS Automotive ei voida pitda vastuullisena aine- tai henkildvahingoista,
jotka johtuvat vaarastd asennuksesta tai vaarastd kaytostad (artikla 185
kohta 2 NBW).

12. Vetokoukun saa asentaa vain ammattihuoltopaja.

Ventokuorma [kg] x ajoneuvon kok.paino 9,81
Kaava D-arvon laskentaa [kg] X
varten : Ventokuorma [kg] + ajoneuvon kok.paino 1000
kgl
10/18

=D [kN]



(GB) 049-213 Fitting instructions:

1.

Unpack the towing bracket and check its contents against the parts list. If
necessary, remove the underseal from around the fitting points of the
luggage compartment / frame members.

2. Dismount the lower synthetic cover plate.

3. Dismount the towing ring.

4. Dismount the heatshield and lower the exhaust muffler.

5. Loosely mount the left accessory (4.) together with the towing eye, then the
right accessory (5.) to the chassis bar points “a” and “b” as in the
diagram. If there is reversing radar, disconnect the wiring harness
attachment on the tailgate.

6. Loosely fix the drag hook body (1) to the side-plates at points “c”. Adjust the
drag hook into mid-position, then tighten each screw:

M12 (10.9) 117Nm
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm

7. Cut out the heatshield. (In case of a diesel engine use Figure 1, in case of
a petrol engine use Figure 2.) Remount the heatshield with the factory-
made bonding units and the M6x25 screw, spring washer and large washer
in accordance with the drawing. If necessary, bend the heatshield away
from the exhaust muffler.

8. Replace the reversing radar wiring harness. Mount the socket support
plate as in figure 4.

9. Cut out the lower synthetic plate in accordance with Figure 3, and then
remount it.

10. After about 1000 km use, re-tighten the bolts and nuts to the specified
torque.

11. ACPS Automotive cannot be held responsible for any defects in the product
caused by fault or by any injudicious use whatever of the user or a person
he is liable for. (sect. 185. art. 2 N.B.W.)

12. Only specialised services are authorised to install drawhooks.

trailer load [kg] x vehicle total weight 9,81

Formula for D-value [kg]

trailer load [kg] + vehicle total weight X 1000 =DIkN]

(ka]

Oris

I A C P S

(H) 049-213 Szerelési utasitas:

. Csomagolja ki a vondhorgot és a tartozékokat, majd vizsgalja at minden
darabjat. Ha szlkséges, a rogzit6 pontok terlletén a védéragasztot
tavolitsa el.

Szerelje le az alsé miianyag takarélemezt.

Szerelje le a vondészemet.

Szerelje le a hévédod lemezt és a kipufogoédobot.

Szerelje fel a bal tartozékot (4.) a vondészemmel egyitt, majd a jobb

tartozékot (5.), lazan az alvazgerendahoz az ,a” és ,b” pontok a rajz

alapjan. Tolatéradar esetén a hatfalon talalhaté kabelkdteg rdgzitést

valassza le.

6. Lazan rogzitse a vondhorogtestet (1) a ,,¢” pontokon az oldallemezekhez.
Igazitsa kdzéphelyzetbe a vonéhorgot, majd huzza fixre az dsszes csavart.

agRrwd

M12 (10.9) 117 Nm
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm

7. Vagja ki a h6védo lemezt. (Diesel motor esetében hasznalja az 1. abrat,
benzin motor esetében hasznalja a 2. abrat). Szerelje vissza a hévédd
lemezt az abra alapjan a gyari kétéelemekkel és az M6x25 csavarral,
rugos és fakotési alatéttel. Szikség esetén a hdévéds lemezt hajlitsa el a
kipufogé dobtdl.

8. Helyezze vissza a tolatéradar kabelkdtegét. Szerelje fel a dugaljtartd
lemezt az 4. dbra alapjan.

9. VA&gja ki az als6 mlanyag lemezt a 3. abra alapjan, majd szerelje vissza.

10. Kdorulbelul 1000 vontatott kilométer utéan a vonohorog régzité csavarjainak
feszességét ellendrizni kell, és sziikség esetén utanhizni a megfelelé
nyomatékkal.

11. Az ACPS Automotive garanciat vallal, kivéve a nem rendeltetés szerinti
hasznalatbol adodé hibakert. (art. 185 lid 2 N.B.W)

12. A vondhorog felszerelését kizarélag szakmiihely végezheti.

utanfuté 6ssztdmege [kg] x gépkocsi 9,81
arta e 6ssztémege [kg] =
D-érték szamitas : utanfuté ossztémege [kg] + gépkocsi X 1000 D [kN]

Ossztémege [kg]

11/18



( 1) 049-213 Istruzioni di montaggio:

aoRrwDd

10.
11.

12.

Formula per il rilevamento del valore [kg]

Aprire l'imballaggio della struttura di traino e controllare il contenutoa fronte
dell'elenco componenti. Se necessario, rimuovere il mastice di protezione
intorno ai punti di fissaggio.
Smontare la piastra inferiore di plastica di copertura.
Smontare il grano di traino.
Smontare la piastra termoprotettiva e togliere la marmitta.
Montare senza stringere l'accessorio sinistro (4) insieme all’occhiello di
traino e poi I'accessorio destro (5) all'asse del telaio nei punti ,,a” e ,,b” in
base al disegno. In caso di radar di manovra togliere il fissaggio del fascio
dei cavi situato sulla parete posteriore.
Fissare senza stringere il blocco del gancio di traino (1) alle piastre laterali
nei punti “c¢”. Posizionare il gancio di traino al centro, poi stringere tutti i
bulloni:
M12 (10.9)
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm
Tagliare la piastra termoprotettiva. (In caso di motore diesel utilizzare la
figura 1, in caso di motore a benzina utilizzare la figura 2. Rimontare la
piastra termoprotettiva in base alla figura con gli elementi di collegamento
di fabbrica, con bulloni M6x25, rondelle a molla e larghe. In caso di
necessita piegare la piastra termoprotettiva dalla marmitta.
Rimettere il fascio dei cavi del radar di manovra. Montare la piastra della
presa in base alla figura 4.
Tagliare la piastra inferiore di plastica in base alla figura 3, e poi rimontarla.
Verificare il serraggio di tutti i bulloni dopo i primi 1000 Km. di traino.
La ACPS Automotive declina ogni responsabilita per errato o imperfetto
montaggio del dispositivo di traino, come pure per uso errato o improprio
dello stesso.
L’installazione del gancio di traino deve essere effettuata esclusivamente
da tecnici specializzati.

117 Nm

peso massimo [kg] x peso totale vettura 9,81

D: peso massimo [kg] + peso totale vettura X 1000 =D [kN]

(k]

Oris

I A C P S

(N) 049-213 Monteringsveiledning:

1.

aoRrwd

10.

1.

12.

Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt
som matte befinne seg pa festepunktene.

Demonter den underste dekkeplaten i plast.

Demonter slepegyet.

Demonter varmeskjoldet og senk ned eksospotten.

Monter pa tilbehgret pa den venstre siden (4.) sammen med slepekornet,
og deretter tilbehgret til hayre (5.) pa en lgs mate til understellets bjelke,
pa ,a” og ,,b" punktene, ifglge tegningen. | tilfelle av ryggeradar, skill av
kabelbunt-befestningen som kan finnes pa bakveggen.

Fest tilhengerfestet (1) lgst til sideplatene ved punktene ,c”. Sett
tilhengerfestet i riktig stilling i midten og trekk alle boltene godt til:

M12 (10.9) 117 Nm
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm

Lag en utsparing i varmeskjoldet. (I tilfelle diselmotor bruk bilde 1, i tilfelle
bensinmotor, bruk bilde 2.) Remonter varmeskjoldet i henhold til bildet ved
hjelp av de originelle festeelementete og M6x25 bolten, sprengskiven og
store tetningsskiven. Brett varmeskjoldet vekk fra eksospotten dersom
ngdvendig.

Legg tilbake ryggeradarens
beholderplate ifglge 4. bilde.
Lag en utsparing i den underste plastplaten i henhold til bilde 3, og sett den
tilbake pa plass igjen.

Det er ngdvendig & etterstramme boltforbindelsene etter ca. 1000 km (i
henhold til de oppgitte tilstramningsmomentene).

ACPS Automotive kan ikke stilles ansvarlig for noen mangel ved produktet
som kan forarsakes av skjodeslgs eller ukyndig bruk. Ansvaret er
brukerens eget (paragraf 185. ledd 2 i den nederlandske sivilrettslige
lovboken).

Monteringen av tilhengerfestet skal alltid utferes pa fagverksted.

kabelbunt. Monter pa stikkontakts

Tilhengerlast [kg] x bil-totalvekt 9,81
Formel for D-verdi- [kg] N = D [kN]
beregningen : Tilhengerlast [kg] + bil-totalvekt 1000
(ka]
12/18



(N

agRwd

10.

11.

L) 049-213 Montagehandleiding:
Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak
verwijderen.  Eventueel aanwezige kit ter plaatse van de
bevestigingspunten verwijderen.
Demonteer de onderste kunststof dekplaat.
Demonteer het sleepoog.
Demonteer de hittebestendige plaat en laat de uitlaatgeluiddemper zakken.
Monteer het linker onderdeel (4) samen met het trekoog en vervolgens het
rechter onderdeel (5) handvast aan de chassisbalk op de punten ,,a” en
»b” aan de hand van de tekening. Verwijder bij parkeersensors de
bevestiging van de kabelbundel aan de achterwand.
Bevestig de trekhaak (1) handvast op de punten “c” aan de zijplaten. Zet
de trekhaak goed in het midden en trek daarna de schroeven aan:

M12 (10.9) 117Nm
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm

Snijd de hittebestendige plaat eruit. (Gebruik bij dieselmotoren afbeelding
1 en bij benzinemotoren afbeelding 2. Monteer de hittebestendige plaat
opnieuw aan de hand van de afbeelding met de door de fabriek
meegeleverde bevestigingsmaterialen en de M6x25 schroef met veer- of
houtplaatje. Buig indien nodig de hittebestendige plaat om de
uitlaatgeluiddemper heen.

Plaats de kabelbundel van de parkeersensor
stekkerplaat aan de hand van afbeelding 4.

Snijd de onderste kunststof plaat weg aan de hand van afbeelding 3 en
monteer hem daarna opnieuw.

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te
trekken (volgens gegeven aanhaalmomenten).

ACPS Automotive kan niet aansprakelijk worden gesteld voor enig gebrek
in het produkt zoals veroorzaakt door de schuld of door welk
onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij
aansprakelijk is (art. 185. lid 2 N.B.W.).

terug. Monteer de

12. De montage van de trekhaak mag uitsluitend door een erkende garage

O

uitgevoerd worden.

getrokken gewicht [kg] x totaal gewicht 9,81
Formule t.b.v. bepaling van de D- voertuig [kg] X = D [KN]
waarde : getrokken gewicht [kg] + totaal gewicht 1000

voertuig [kg]

s

I A C P S

(PL) 049-213 Instrukcija montazu:

aogRrwd

10.

1.

12.

Obliczanie wartosci

Nalezy rozpakowa¢ hak holowniczy i akcesoria i doktadnie sprawdzi¢
kazdg czesé. W okolicy punktdéw umocowania nalezy usung¢ tasme
ochronna.
Nalezy zdemontowaé dolng ptyte ochronna.
Nalezy zdemontowacé pierscien holowniczy.
Nalezy zdemontowacé ptyte termiczng i opuscic ttumik.
Zamontowac¢ lewe akcesoria (4.) razem z gtdbwka haka, potem luzno
zamontowac prawe akcesoria do belki usztywniajgcej, do punktow ,a” i
»b”’na podstawie rysunku. W przypadku istnienia radaru do kierunku
wstecznego,znajdujgce sie tam przewody nalezy odtgczyc.
Blok haka holowniczego (1) nalezy luzno zamocowaé w punktach ,,¢” na
podstawie rysunku, za pomocg elementéw mocujgcych dotgczonych do
zestawu. hak holowniczy nalezy ustawi¢ w pozycji srodkowej i dokrecic¢
wszystkie Sruby:

M12 (10.9)

M12x1,25 (8.8) 86 Nm

M6 (8.8) 9,5 Nm
Nalezy wykonaé wyciecie na ptycie termicznej. (w przypadku silnika Diesla
nalezy stosowacC rysunek nr 1., a w przypadku silnika benzynowego
rysunek nr 2. Plyte termiczng nalezy zamocowac z powrotem za pomocg
oryginalnych elementéw mocujgcych oraz sSruby M6x25, podkiadki
sprezystej i podkiadki stosowanej do drewna. Jesli to konieczne, ptyte
termiczng nalezy odgig¢ od ttumika.
Przewody radaru wstecznego nalezy ponownie podtgczyé.Zamontowaé
gniazdko do ptyty przedstawionej na rys.(4.)
W dolng ptycie plastikowej nalezy wykonac wyciecie na podstawie rysunku
nr 3., a nastepnie zamontowac jg z powrotem.
Po zamontowaniu haka holowniczego i przebiegu okoto 1000 km nalezy
sprawdzi¢ wszystkie $ruby mocujgce i w razie potrzeby dokrecié¢
odpowiednim momentem.
ACPS Automotive zapewnia gwarancje, za wyjagtkiem uszkodzen
powstatych w wyniku nieprawidtowego uzytkowania. (art.185 lid N.B.W.)
Montaz haka holowniczego moze wykona¢ wylgcznie serwis
autoryzowany.

117 Nm

catkowita masa przyczepy [kg] x catkowita masa 9,81
pojazdu [kg]
D: catkowita masa przyczepy [kg] + catkowita masa

pojazdu [kg]

X000
13/18

=D [kN]



(RU) 049-213 Yka3aHMAA NO MOHTaXYy:

1.

2.
3.
4

10.

1.

12.

BbluncneHne BennyunHbl D:

Pacnakynte chapkon u ero npuMHagnexHoOCTW, a 3aTeM NpoBepbTe Kaxayto
aetanb. Ecnn HyxHO, TO B ToUkax domMkcauum yaanute 3alMTHYIO HaKmemnky;
[eMOHTUpYWTE HWXKHIOK NacTMacCoOBYHO MOKPbIBAKOLLYIO MAACTUHKY.
[leMOHTUpYyNTE YLIKK TArM C 06ENX CTOPOH.

[eMoHTUpynTEe TEPMOU3ONALMOHHYIO MAACTUHY, U OMYCTUTE BbIXIOMHOM
b6apabaH.

CMOHTUpYNTE NEBYO NPUHAANEXHOCTL (4.) BMECTE CO CLIEMHbIM KOIbLIOM,
3aTeM MpaBylo NPUHAANIEXHOCTb (5.), HENNOTHO K Barnke LWaccu B TOYKax
«a» 1 «b» cooTBETCTBEHHO pUCYHKY. [Npn HanuuMn pagapa 3agHero xoga
CHUMUTE KpenreHne kabenbHOro Xryta Ha 3agHen CTEHKe.

Cnerka npukpenute teno dapkona (1) k 60koBbIM NnacTUHaM B TOYKax ,,c”.
YcTaHoBUTE cpapkon MO LEHTPY, MOCre 3TOro 3aTsHWTe BCE BUHTbI 0
ynopa.

M12 (810.9 117 Nm
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm

BoipexxeTe TennooxpaHswowy nnactuHy. B cnyvae gmsenbHoro
ABuratens nonb3yWTecb pUcyHKkoMm 1, a B criyyae pgsuratens Ha 6eHauHe
PUCYHOK 2. YCTaHOBUTE 00paTHO TEMNOOXPaHAOLLYHO NIIacTUHY Ha OCHOBE
pUCyHKa C MOMOLLbIO 3aBOACKMX KpenexHbIX anemeHToB, 6bonta M6x25,
NPYXUHHOW NOAKNaAKu W MOAKMAaAKU C OepeBsiHHbIM coefuHeHnem. B
cnyyae HagoBGHOCTU  OTOrHMTE  TEMMOOXPAHSALWYH  NNacTUHY  OT
BbIxfionHoro 6apabaHxa.

KabenbHbld XryT pajapa 3agHero xoja ycrtaHoBuTe  oGpaTHO.
CMOHTUpYNTE NNacTUHY, AepXKalllyto LTencenb COOTBETCTBEHHO puc. 4.

9. BblpexbTe HWXKHIOW MacTMacCoBYH MMacTUHY Ha OCHOBE pUCYHKa 3,
nocne 4yero yctaHoBute ee obpaTHO.

Mocne npobera okono 1000 KM C wMCNoONb3oBaHWEM apKona HYXHO
NpoBepuTb 3aTSKKy BCEeX BWHTOB KpenneHus capkona u, npw
HeoOXOAMMOCTH, 3aTAHYTb UX YCTAHOBMEHHBIM MOMEHTOM 3aTSKKN.

ACPS Automotive gaét rapaHTMiO Ha dyapkon, Kpome cnydaes, korga
dapkon ncnonb3oBanu He No HasHavyeHuto (art. 185 lld 2 N.B.W).

MoHTaxx TAroBoro Kkptoka (thapkona) paspeluaeTca  NPoOU3BOAUTb
UCKINIOYNTENBHO CNeuMacTepCKUMM U CepBUCaMM.

O6wasn macca npuuena [kr] x Obwas macca 9,81
aBTomobuns [kr]

O6wasn macca npuuena [kr] + Obwas macca X 1000
aBTomobuns [kr]

=D [kN]

Oris

I A C P S

(S) 049-213 Monteringsinstruktion:

1. Packa upp monteringssatsen och kontrollera innehallet mot

detaljpeskrivning. Om det behdvs tag bort underredsmassa runt

monteringspunkterna i bagageutrymmet och under bilen.

Montera av den nedre syntetiska tackplattan.

Montera bort drag-maskan.

Montera av varmeskolden, sedan sanka ned trumman av ljuddamparen.

L&sligt montera det vanstra tacklet (4.) och dragéglan och sedan det hogra

tacklet (5.) till underredet vid punkter ,,a” och ,,b” enligt illustrationen. Om

bilen ar utrustad med en backningsradar, skilj av kabelbuntklammren pa

baksidan.

6. Satta fast — endast 16sligt — dragkrokens kroppen (1), pa sidoskivorna, vid
punkterna ,,c¢”. Placera dragkroken i mellersta position, sedan skruva fast
samtliga skruvarna:

aogrwd

M12 (10.9) 117 Nm
M12x1,25 (8.8) 86 Nm
M6 (8.8) 9,5 Nm

7. Klippa ut varmeskaolden. (I fall av en Diesel-motor, anvanda teckningen 1.,
och i fall av en bensinmotor, anvanda teckningen 2. Montera tillbaka
varmeskolden, enligt teckningen, med hjalp av dom fabriks-
bindelementerna, och en skruv M6x25, samt den fjadrande brickan, och
den stora brickan. Om det ar nédvandigt, béja av varmeskodlden, fran
trumman av ljuddamparen.

8. Lagg tillbaka backningsradarns kabelbunt. Montera den muffbarplattan
enligt Figur 4.

9. 9.Klippa ut den undre syntetiska skivan, enligt teckningen 3., sedan
montera den tillbaka.

10. Det ar noédvandigt att dra at bultarna igen efter ungefar 1000 km kdrning
(enligt angivha momentangivelser).

11. ACPS Automotive kan inte stallas till ansvar for fel pa produkten som
orsakats av anvandaren eller genom omdoémesldst bruk av produkten av
anvandaren eller en person som han bar ansvar for (art. 185, paragraf 2 i
den nederldndska civilrattsbalken).

12. Monteringen av dragkroken far utféras endast av fackverkstad.

slapvagnslast [kg] x bilens 9,81
Formel for faststallining av D- totalvikt [kg] x = D [kN]
vardet : slapvagnslast [kg] + bilens 1000
totalvikt [kg]

14/18



ONLY FOR DIESEL ENGINE

60 mm

E
=
o
A
Y
E
e ]
2 =
60 mm
049-223, 049-213 ( HUK 31,08.07.2009.)

O

15/18



ONLY FOR PETROL ENGINE

@

N
/
I

140 mm
ol

/ %?h (CI)

190 mm

180 mm

110 mm |

049-223,049-213

( HUK 31,08.07.2009.)

O

16/18



15mm R

20mm

D— @

190mm - 200mm

049-223

( HUK 31,08.07.2009.)

O

17/18



€1¢-670

(9°1xp'9xg @) UolAN
l
(9'Lx¥'9xgL Q) [98IS

18/18

Oris

I A C P S



